
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

TCEQ INDUSTRIAL WASTEWATER PERMIT APPLICATION

INDUSTRIAL ADMINISTRATIVE R( RT

Complete and submit this checklist with the application. 

APPLICANT NAME: City of Corpus Christi

PERMIT NUMBER: WQ000

POSTED

MAY 2 9 2020
A& cc- l, d'G, 

City Secretary
Check Y for each of the following items included in this application. If an item was not
included, check N. 

Administrative Report 1. 0

Administrative Report 1. 1

SPIF

Core Data Form

Technical Report 1. 0

Worksheet 1. 0

Worksheet 2. o

Worksheet 3. o

Worksheet 3. 1

Worksheet 3. 2

Worksheet 3. 3

Worksheet 4. o

Worksheet 4. 1

Worksheet 5. 0

Worksheet 6. o

Worksheet 7. 0

Y N

N  

N 0

0
[...]
Phone ( Rn) 735. 7500
Feel

CITY OF CORPUS CHRISTI

Seawater Desalination

Disposal Site on

2019 USGS Topograpic Base

Petronila NE Quad

1 TWDB Well Locations

Cefe Valenzuela Landfill
1

Figure



Attachment D

Affected Landowner Map

Landowner List and Labels

Original Photographs



O Facility Properly Boundary
n-..! 1/ 2 -mile discharge buffer
QAdjacent Landowners

I I Proposed Intake Location
Proposed Discharge Location

1'] 000

0 150 300 600 900

Feet

inch equals 583. 33 feet

IlinVle

FIGURE



Cross -Referenced Landowner List

1 Flint Hills Resources

PO Box 3755

Wichita, KS 67201- 3755

3 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689

5 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689

7 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689

9 Flint Hills Resources

PO Box 3755

Wichita, KS 67201-3755

11 Liliana Rodriquez

1222 Crescent Cir

Corpus Christi, TX 78412- 3520

13 Newbill Elaine and Anthony D Newbill

3368 Cape May Ct. 

Dumfries, VA 22026-2199

15 Johnson Norman

1510 Palm Drive

Corpus Christi, TX 78407

17 Port of Corpus Christi Authority

222 Power Street

Corpus Christi, TX 78401- 1529

19 Port of Corpus Christi Authority

222 Power Street

Corpus Christi, TX 78401- 1529

21 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

2 Flint Hills Resources

PO Box 3755

Wichita, KS 67201-3755

4 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689

6 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689

8 Flint Hills Resources

PO Box 3755

Wichita, KS 67201- 3755

10 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

12 Williams Gaaries Charles

3751 Wilson Drive

Corpus Christi, TX 78408-3351

14 Rodela Rosalinda

PO Box 7252

Corpus Christi, TX 78467- 7252

16 Clay Johnny H III Tr/ Of

1924 Palm Drive

Corpus Christi, TX 78407

18 Cantu Guadalupe Pizana

2006 Palm

Corpus Christi, TX 78407

20 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

22 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529



Cross -Referenced Landowner List

23 Flint Hills Resources

PO Box 3755

Wichita, KS 67201-3755

25 Flint Hills Resources

PO Box 3755

Wichita, KS 67201-3755

27 Flint Hills Resources

PO Box 3755

Wichita, KS 67201-3755

29 Flint Hills Resources

PO Box 3755

Wichita, KS 67201-3755

31 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

33

35

Nueces Bay WLE LP

1780 Hughes Landing Blvd Ste 800

Spring, TX 77380-4021

Nueces Co Navigation District

PO Box 1541

Corpus Christi, TX 78403

37 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

39 Flint Hills Resources

PO Box 3755

Wichita, KS 67201- 3755

41 Texas Cement Company

3811 Turtle Creek Blvd

Dallas, TX 75219-4487

43 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689

24 Flint Hills Resources

PO Box 3755

Wichita, KS 67201- 3755

26 Flint Hills Resources

PO Box 3755

Wichita, KS 67201- 3755

28 Flint Hills Resources

PO Box 3755

Wichita, KS 67201- 3755

30 Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

32

34

Nueces Co Navigation District

PO Box 1541

Corpus Christi, TX 78403

Texas Cement Company
3811 Turtle Creek Blvd

Dallas, TX 75219-4487

36 Electric Transmission Texas LLC

PO Box 16428

Columbus, OH 43216- 6428

38

40

42

Nueces Co Navigation District

PO Box 1541

Corpus Christi, TX 78403

Port of Corpus Christi Authority
222 Power Street

Corpus Christi, TX 78401- 1529

Texas Cement Company

3811 Turtle Creek Blvd

Dallas, TX 75219-4487

44 Citgo Refining and Chemicals
PO Box 4689

Houston, TX 77210-4689



FLINT HILLS RESOURCES

PO BOX 3755

WICHITA, KS 67201- 3755

LILIANA RODRIQUEZ

1222 CRESCENT CIR

CORPUS CHRISTI, TX 78412-3520

RODELA ROSALINDA

PO BOX 7252

CORPUS CHRISTI, TX 78467-7252

CANTU GUADALUPE PIZANA

2006 PALM

CORPUS CHRISTI, TX 78407

TEXAS CEMENT COMPANY

3811 TURTLE CREEK BLVD

DALLAS, TX 75219-4487

CITGO REFINING AND CHEMICALS

PO BOX 4689

HOUSTON, TX 77210-4689

WILLIAMS GAARIES CHARLES

3751 WILSON DRIVE

CORPUS CHRISTI, TX 78408-3351

JOHNSON NORMAN

1510 PALM DRIVE

CORPUS CHRISTI, TX 78407

NUECES CO NAVIGATION DISTRICT

PO BOX 1541

CORPUS CHRISTI, TX 78403

ELECTRIC TRANSMISSION TEXAS LLC

PO BOX 16428

COLUMBUS, OH 43216- 6428

PORT OF CORPUS CHRISTI AUTHORITY

222 POWER STREET

CORPUS CHRISTI, TX 78401- 1529

NEWBILL ELAINE AND

ANTHONY D NEWBILL

3368 CAPE MAY CT. 

DUMFRIES, VA 22026- 2199

CLAY JOHNNY H III TR/ OF

1924 PALM DRIVE

CORPUS CHRISTI, TX 78407

NUECES BAY WLE LP

1780 HUGHES LANDING BLVD

STE 800

SPRING, TX 77380-4021



Original Photographs

August 1, 2019

Photo 1- Photo pointing south towards the proposed discharge location. 

Photo 2- Photo showing north of proposed discharge location. 



Original Photographs

August 1, 2019

Photo 3- Photo showing northwest of proposed discharge location. 



0 1, 000 2, 000

1 ' rants
FREHotESE

s
FREESE AND NICHOLS, INC

1055 International Plaza, Suite 200

Fort Worth, TX 76109 - 1895

Phone -( 817) 735- 7300

Feet

Photo Locations

Applicant' s Site Boundary

Proposed Intake Location

Proposed Discharge Location

C. ty of Corpus Christi

Seawater Desalination Plant

Photograph Plot Map

FN JOB NO

COR18468

FILENAME

olo PlotMap_ InnerH. mxd
DATE

111512020

SCALE
1: 8. 000

DESIGNED

ANM

DRAFTED

02905

4

FIGURE

Path: FLIENVIRONMENTAL\Working\ TPDES\ PhotoPlotMap_ InnerH. mxd NAD 1983 SlatePlane Texas South Ce hal FIPS 4204 Feel



Attachment E

SPIF Map



b6/e n

Joe Fulton Intl -Trade-Corridor

InduFtrtil Canal

O0
oU' ~ ` ecce +•, s,„ John 4, , 

fir, `

s/ 

y9ore S/ P6
a

7

as 4,47,inr sr g i. 5- 5-, ci
oy Si om ' co

a'

sF aDo
h° geof cio

oAli, Q4r
t, Sric

W+Gs A
St

ro N nese

V

@evy -] O w/S0, e5 Dr
es 0' ra° 1p

4, 

c"/ Six kenup ti Dr

Sr

Leopard St I -: J7

McL40
O

@ 90o/
a Jr

ee Sutlato St

r40' 
A

a m

a
vJ _ 

q oo V 0or d- 
11ackJ

cQ@ro

e
Q' 80,„n _ Ss, 9? LDeer O,

SMti . i

q.; uthland Dr w
0 2, 000 4,000

Feet

rtrlv.: tu.. 

Pam; • hit.. 

em_'or) 

1ndnetr; ai Rd

Fier Cr

aE

Harbor Dr

N

03
j

A0 - 

Port of Colp
Chnstl-No, 3

E Navigation Blvd

I. JLabue

Fold

E RortAve

F0' l 0400rpur

Ch, iuLLScuthsde

ItC53C3 5' 

a a 6 °' ywco

N Ch

DbltaP

Lake St

Winnebago St

0`,, 
Bnyvw.y

AMOR], 

z

0IAIr 117 Accas Rd' s
7

Antelope SC 0,, r

f

Antelope 3

Leopard St C'Ofp
Christih

LeopardSt

o

P

Q y
2 ` i

41es11laSt

Li Pan 51

Comanche St

Howard St n

r v
z

0' 

m

A

N p
o

N

Comanche St

2

Llpan St

1111111 Applicant's Site Boundary
Proposed Intake Location

Proposed Discharge Location

Water Well Llocations

FREESE
4 < INICHOL$ 

FREESE AND NICHOLS, INC

4055 International Plaza, Suite 200

Fort Worth, TX 76109 - 4095

Phone - ( 017) 735 - 7300

N

s

r. 

City of Corpus Christi

Seawater Desalination Plant

FN JOB NO

00910468

SPIF_ n FILENAMEueces Bay Blvd Sne. mxd
DATE

61512020

SPIF Topographic Map

SCALE

1. 24, 000

DESIGNED

AN

DRAFTED

02905

3

FIGURE

Path: H_\ ENVIRONMENTAL` Working\ TPDES\ SPIF_ Nueoes Bay 13h61 Site. awl NAD 1983 StatePlane Texas South Ce tral FIPS 4204 Feet



Attachment F

Site Map

FEMA Map



Placeholder for Site Map
The proposed desalination plant will be procured by the City of Corpus
Christi as a design -build -operate facility. This permit application has been
submitted in advance of final lease negotiations and layout design of the

proposed plant facility. A site map showing the final proposed plant layout
will be submitted to the TCEQ upon completion. 



City of Corpus Christi
Proposed Desalination Plant

4Lati

4, 

4f ( 

ta_JD IF -1 EL -7
71

r!
FD 11

Plaza
Woodla

sch ; 4/ \\ el

FibHigh Sctij

1_ 1
Lu1

c -----

if
i -

r---- 1 11!_ ii-Zal ...sen

1 I 1 FT- 1, 1 ri 1111 1 ', 
Lsil

1
0.,. n 11 '

LLIHr7Ii II_ II I

il

tat 104... 

wit

4 iMkIlltn01101114turnarns. 

R11410 /1. 111411

FIRM
f1OO OUU#C1RAT/ YAP

LIR 01CORPUS mist
TEXAS

MU. AR11 X1.1.3116

CCIICA111. 1.11113. AIMRPM (11. 4 - 

114/ WM* RIO



Attachment G

Flow Schematics

Water Balance Sheets



Raw Seawater

27 77 MGC

City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Process Flow Diagram - Initial 10 MGD Plant

DAF Strainers MF Membranes RO Membranes

99% Recovery 97% Recovery 94% Recovery 40% Recovery

Waste

Clar! Sed' Rater

2702 VGD

328 MCD

Filtered Water

Waste 082 MGD

25. 50 MGD

Filtered Water

25 00 MG0

Waste

Thickener

50% Recovery

Centrifuge

60% Recovery

Waste 270 MGD

Waste 35 MCD

Decant

1. 35 MGD

titrate

a0 MCD Waste

515288 10 _ ancinl

050 MGD

081 MGD

5. 00 MGD

6-tal'' DES Ciscrarge

17'_ 6 MGD

PermeateCOC v70



City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Water Balance Sheet - Initial 10 MGD Plant

Date of Revision: 11/ 26/ 2019

Design Process Manufacturer or approved equal Design paramters Recovery

Submerged fine self- cleaning .screen Johnson 2. 0 mm openings; velocity < 0.5 fps 100% 

Rapid Mixer Lightening 9 value 1, 000/ sec 100% 

Clarifier- Diisolved Air Flotation xylem 10 gpm/ sf 99% 

Strainer self- claening Arkal Filtration 300 micron discs 97% 

Microfiltration membranes PALL, Inc. Microza 94% 

Cartridge Filters Lenntech 5 microns 100% 

Reverse Osmosis Dow Film -Tec Seawater 8 gfd 40% 

Carbon dixiode addition pH < 6. 5 100% 

Calcite filters ( alkalinity) pH > 8. 3 100% 

Chlorination / ammonia Chloramine < 4 mg/ I 100% 

Claerwell Stoarge

High Service Pump Station

Solids Thickener

Cenlifuge

Solids to landfill ( daily cover) 

Water Balance: 

Clar- DAF sludge

Strainer backwash

MF Membranes Backwash

RO permeate recovery

RO Brine reject

Decant (supernatant) thickner

Centrifuge filtrate return

Raw Water Total Feed: 

Permeate

RO Feed Water

Total Raw Water Feed

TPDES Discharge

RO Brine discahrge

1J MGD

25. 00 MGD

27. 70 MGD

15.00 MGD

Clar-DAF 0. 28 MGD

Strainer 0. 82 MGD

MF Backwash 1. 60 MGD

Sub -total 2. 70 MGD

Thickener Decant 1. 35 MGD

Centrifuge filtrate 0. 81 MGD

Total Discharge: RO Brine + Thickener/ Centrifuge Return 17. 16 MGD

Maximum Daily Discharge 120.00% 

Maximum Daily Discharge 20. 59 MGD

Sludge Disposal to landfill 0. 54 MGD

99. 00% 

97. 00% 

94. 00% 

40.00% 

60- 00% 

50. 00% 

60. 00% 

27. 70 MGD

27, 42 MGD

26. 60 MGD

25. 00 MGD



City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Process Flow Diagram - Expanded 20 MGD Plant

DAF Strainers MF Membranes RO Membranes

99% Recovery 97% Recovery 94% Recovery 40% Recovery

Raw Seawater

55 39 MGD

Canned Water

94 84 MGC

Waste 0. 55 MCC

Pleerec Water

Waste 66 MCD

53 _ 9 MGD

Waste

Thickener

50% Recovery

Centrifuge

60% Recovery

Waste 5. 39 MGD

Decant

Fritered Water

90 00 MGD

319 MGD Waste

Waste 2. 69 MGD

Sludge sanciUll

1 08 MGD

2. 70 MOD

titrate61 MCD

000 MGD

TIDE 3isc^.arge

34 31 MCC

Re.nneate

30 CO MGD



201

City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Water Balance Sheet - Expanded 20 MGD Plant

Date of Revision: 11/ 26/ 2019

Design Process Manufacturer or approved equal Design paramters Recovery

Submerged fine self- cleaning .screen Johnson 2. 0 mm openings: velocity < 0. 5 fps 100% 

Rapid Mixer Lightening 0 value 1. 000/ sec 100% 

Clarifier- Diisolved Air Flotation Xylem 10 gpm/ sf 99% 

Strainer self- claening Arkal Filtration 300 micron discs 97% 

Microfiltration membranes PALL, Inc. Microza 94% 

Cartridge Filters Lenntech 5 microns 100% 

Reverse Osmosis Dow Film -Tec Seawater 8 gfd 40% 

Carbon dixiode addition pH < 6. 5 100% 

Calcite filters (alkalinity) pH < 8. 3 100% 

Chlorination / ammonia Chloramine < 4 mg/ I 100% 

Claerweil 5toarge

High Service Pump Station

Solids Thickener

Centifuge

Solids to landfill ( daily cover) 

Water Balance: 

Clar- DAF sludge

Strainer backwash

MF Membranes Backwash

RO permeate recovery

RO Brine reject

Decant (supernatant) thickner

Centrifuge filtrate return

Raw Water Total Feed: 

Permeate

RO Feed Water

Total Raw Water Feed

TPDES Discharge : 

RO Brine discahrge

Cla r -DAF

Strainer

MF Backwash

Sub -total

MGD

50. 00 MGD

55. 39 MGD

30. 00 MGD

0. 55 MGD

1. 65 MGD

3. 19 MGD

5. 39 MGD

Thickener Decant 2. 70 MGD

Centrifuge filtrate 1. 62 MGD

Total Discharge: RO Brine + Thickener/ Centrifuge Return 34.31 MGD

Maximum Daily Discharge 120. 00% 

Maximum Daily Discharge 41. 17 MGD

Sludge Disposal to landfill 1. 08 MGD

99. 00% 

97. 00% 

94. 00% 

40. 00% 

60.00% 

50.00% 

60.00% 

55. 39 MGD

54. 84 MGD

53. 19 MGD

50.00 MGD



Raw Seawater

3319 MGD

City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Process Flow Diagram - Ultimate 30 MGD Plant

DAF Strainers MF Membranes RO Membranes

99% Recovery 97% Recovery 94% Recovery 40% Recovery

Waste

Car. fled Nater

82 2E MGD

3. 83 MCI

9tere4 `Nater

Waste 47 MCI

79 79 MGD

Iteren Water

75 10 MCI

Waste

Thickener

Soh Recovery

Centrifuge

60% Recovery

Nasse 8 09 MGD

Waste 405 MCI

55ucge: andfill

42 MGD

Decant

04 MCI

4 79 MCI Waste

9. 1trate

2 43 MCD

00 MGD

PIES 33scnarge

5' 1 47 MCI

31 CC MCI



301

City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Water Balance Sheet - Ultimate 30 MGD Plant

Date of Revision: 11/ 26/ 2019

Design Process Manufacturer or approved equal Design paramters Recovery

Submerged fine self- cleaning screen Johnson 20 mm openings. velocity < 0. 5 fps 100% 

Rapid Mixer Lightening G value 1, 000/ sec 100% 

Clarifier- Diisolved Air Flotation Xylem 10 gpm/ sf 99% 

Strainerself-claening Arkal Filtration 300 micron discs 97% 

Microfiltration membranes PAIL Inc. Micron 94% 

Cartridge Filters Lenntech 5 microns 100% 

Reverse Osmosis Dow Film -Tec Seawater 8 gfd 40% 

Carbon dixiode addition pH < 6. 5 100% 

Calcite filters ( alkalinity) pH > 8. 3 100% 

Chlorination / ammonia Chloramine < 4 mg/ I 100% 

Claerwell Stoarge

High Service Pump Station

Solids Thickener

Centifuge

Solids to landfill ( daily cover) 

Water Balance: 

Clar- DAF sludge

Strainer backwash

MF Membranes Backwash

RO permeate recovery

RO Brine reject

Decant ( supernatant) thickner

Centrifuge filtrate return

Raw Water Total Feed: 

Permeate

RO Feed Water

Total Raw Water Feed

TPDES Discharge

RO Brine discahrge

Clar- DAF

Strainer

MF Backwash

Sub -total

MGD

7500 MAD

83. 09 MGD

45. 00 MGD

0. 83 MAD

2. 47 MGD

4. 79 MGD

8. 09 MGD

Thickener Decant 4. 04 MAD

Centrifuge filtrate 243 MGD

Total Discharge: RO Brine + Thickener/ Centrifuge Return 51.47 MGD

Maximum Daily Discharge 120.00% 

Maximum Daily Discharge 61. 76 MGD

Sludge Disposal to landfill 1. 62 MGD

9900% 

97. 00% 

94.00% 

40.00% 

60.00% 

50. 00% 

60.00% 

8309 MGD

82. 25 MGD

79. 79 MGD

7500 MGD



Attachment H

Supplemental Information

Ambient Background Flow Velocity Report

Water Quality Characterization Protocol and Report



MEMORANDUMFREESEirm.?NICHOLS

Innovative approaches

Practical results

Outstanding service
800 N. Shoreline Blvd., Suite 1600N + Corpus Christi, Texas 78401 + 361- 561- 6500 + FAX 817- 735- 7491

SUBJECT: Background and Tidal Current Velocity Studies

DATE: 1/ 15/ 2020

PROJECT: City of Corpus Christi Seawater Desalination

WWW rreese. com

Purpose

Understand ambient water velocities, tidal influence, and hydrodynamics in the Inner Harbor Ship
Channel and La Quinta Channel. This will be accomplished by partnering with the Texas Water
Development Board (TWDB) to borrow Acoustic Doppler Current Profiler (ADCP) instruments and with

land -owners to deploy those instruments in the vicinity of proposed seawater desalination plant outfall
locations. Ambient velocity and hydrodynamics data will be incorporated into the concentrate diffusion

modeling in order to more appropriately predict concentrate diffusion in the receiving water bodies. 

Instrumentation

SonTek SL 500 Series ( side -looker ADCP) ( https:// www.sontek.com/ sontek-sl- series). To measure

direction and velocity of flow in the Inner Harbor Channel and La Quinta Channel up to 400 feet from
the instrument location. Instruments are on loan from the TWDB. 

Weight — 14 pounds

Mounting dimensions: 14 inches wide by 9 inches high
External power source required

Protocol

ADCPs will be deployed in the vicinities of the proposed outfall locations. One instrument will be

installed in the La Quinta Channel at a depth of 15 feet and one will be installed in the Inner Harbor Ship
Channel at a depth of 21 feet. The instruments will be deployed once and retrieved after 3- 6 months of

data collection. 

The ADCPs will be configured to record data in 10 cells along the instrument' s beam. Each cell is
approximately 11 -meters long. Data points will be logged as averages of current direction and velocity
in each cell for 5 minutes out of every 15 -minute interval. 

Effort -to -Date

The Freese and Nichols Team performed site assessments of proposed outfall locations on both the

Inner Harbor Ship Channel and La Quinta Channel. Prior to ADCP deployment, the Team ran transects

with a down -looking ADCP ( SonTek RiverSurveyor) to record snapshots of the channel bathymetry and
current velocities and directions. 

One ADCP was installed in the La Quinta Channel on November 13, 2019. Data were downloaded on

December 20, 2019 and provided to Plummer Associates for incorporation into the concentrate

diffusion modeling parameters. Modeling is ongoing. 



Coordination with the landowner is ongoing for the outfall on the Inner Harbor Ship Channel. The ADCP
will likely be installed in February at this location. As data are collected and retrieved from the

instrument, they will be incorporated into the concentrate diffusion model for the proposed outfall on
the Inner Harbor Ship Channel. 

Path Forward

After the completion of the ambient velocity study, a summary report will be provided to TCEQ. Data
will be incorporated into the modeling for both Inner Harbor and La Quinta Channel concentrate
diffusion. 



MEMORANDUM ir.. 1111CHOLS

Innovative approaches

Practical results

Outstanding service

800 N. Shoreline Blvd., Suite 1600N • Corpus Christi, Texas 78401 • 361- 561- 6500 • FAX 817- 735- 7491

TO: Steve Ramos

CC: Dan Grimsbo

FROM: Jason Cocklin, P. E. 

SUBJECT: Seawater Desalination Source Water Characterization TM

DATE: August 30, 2019

PROJECT: Seawater Desalination

www Freese corn

Seawater Desalination Source Water Characterization

Duration: 1 year

To characterize seawater that will potentially be used as a raw water source for a proposed seawater

desalination facility, Freese and Nichols, Inc. ( FNI) developed a year- long sampling plan, with water quality
samples to be collected twice monthly, monthly, or quarterly depending on the parameter. The City will contract
with a lab to collect samples from two (2) preferred intake locations corresponding to two preferred sites for the
proposed desalination facility. Parameters and sampling frequencies are provided in Table 1. 

Table 1: Seawater Source Water Characterization Sampling Parameters and Frequencies

Parameter Units MCL Sampling Frequency
Inorganics 30 TAC 290. 104

Antimony mg/ L 0. 006 Monthly
Arsenic mg/ L 0. 01 Monthly

Asbestos mg/ L
7 million fibers/ liter

longer than 10 µ m) 
Monthly

Barium mg/ L 2 Monthly

Beryllium mg/ L 0. 004 Monthly
Cadmium mg/ L 0. 005 Monthly
Chromium mg/ L 0. 1 Monthly
Cyanide mg/ L 0. 2 ( as free Cyanide) Monthly
Fluoride mg/ L 4 Monthly

Mercury mg/ L 0. 002 Monthly
Nitrate mg/ L 10 ( as Nitrogen) Monthly

Nitrite mg/ L 1 ( as Nitrogen) Monthly

Nitrate + Nitrite (Total) mg/ L 10 ( as Nitrogen) Monthly

Perchlorate mg/ L
0. 056 ( MCL proposed by EPA; 

currently in comment period) 
Monthly



Seawater Desalination Source Water Characterization TM

August 30, 2019

Page 2 of 5

Selenium mg/ L 0. 05 Monthly

Thallium mg/ L 0. 002 Monthly

Secondary Consituent 30
TAC 290. 105

Aluminum (Total) mg/ L 0. 05 to 0. 2 Monthly